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Auftraggeber: 
Client: 

 

IKEA of Sweden AB 

Prüfgegenstand: 
Test item: 

 

Hub for smart products 

Bezeichnung / Typ-Nr.: 
Identification / Type no.: 

 

DIRIGERA / E2003 / FCC ID: FHO-E2003 

Auftrags-Inhalt: 
Order content: 

 

Accredited testing according to FCC Part 15 

Prüfgrundlage: 
Test specification: 

 

FCC 47 CFR Part 15.209 
ANSI C63.10: 2013 
      

Wareneingangsdatum: 
Date of sample receipt: 

 

2020.11.30 

 

 

Prüfmuster-Nr.: 
Test sample no: 

 

See section 2.3 

Prüfzeitraum: 
Testing period: 

 

2021.02.17 ς 2021.02.22 

Ort der Prüfung: 
Place of testing: 

 

Lund, Sweden 

Prüflaboratorium: 
Testing laboratory: 

 

TÜV Rheinland Sweden 

Prüfergebnis*: 
Test result*: 

Pass 

überprüft von: 
reviewed by:  

X

Signed by: Niall Forrester  

genehmigt von: 
authorized by:  

X

Signed by: Hakan Ahlberg  

Datum: 2021.12.06 

Date:  
Datum: 2021.12.06 
Date:  

Stellung / Position: Senior Technical Expert Stellung / Position: Lab Manager 

Sonstiges / Other: 
 

This report contains only additional Radiated Emissions measurements for simultaneous 
transmissions configurations 

Zustand des Prüfgegenstandes bei Anlieferung: 
Condition of the test item at delivery: 

Prüfmuster vollständig und unbeschädigt  
Test item complete and undamaged  

* Legende: 1 = sehr gut 2 = gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft 

 P(ass) = entspricht o.g. Prüfgrundlage(n) F(ail) = entspricht nicht o.g. Prüfgrundlage(n) N/A = nicht anwendbar N/T = nicht getestet 

* Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor 

 P(ass) = passed a.m. test specification(s) F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested 

Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht 
auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens. 

This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be 
duplicated in extracts.  
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Revision History60445831-00360445831-003  

REVISION DATE REMARKS AUTHOR 

001 2021.08.20 First Release Niall Forrester 

002 2021.09.28 
Corrected gain figures, updated module 
name. 

Niall Forrester 

003 2021.12.06 Replaced gain with module figure Niall Forrester 

Note: Latest revision report will replace all previous reports 

This report based on FCC Part 15.407 Template version 1.0 

 

Summary of Test Results 

FCC 47 CFR 
Rule Part 

Test Description Applicability 
Report 
Section 

RESULT REMARKS 

15.209 
Radiated Emissions 

(Intentional Radiators) 
YES 4.1 PASS  

 

Possible test case verdicts: 

  

- Test case does not apply to the test object:   N/A 

- Test object complies with the requirement:  PASS or COMPLIANT 

- Test object does not meet the requirement:  FAIL or NOT COMPLIANT 

- Test case not performed on the test object:  N.P. 

 
Note 1: the device includes pre-certified modules as described in section 2.1 below 
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1. GENERAL INFORMATION 

1.1 Test Site 

Test Facility: TÜV Rheinland Sweden AB 

Address: Mobilvägen 10 

 223 62 Lund 

 Sweden 

  

Swedac Registration Number: 

FCC Test Firm Registration Number: 

ISED Test Site Registration Number: 

10325 

517458 

24753 

 

1.2 Client Information 

Company Name: IKEA 

Address: Tulpanvägen 8 

 343 34 Älmhult 

 Sweden 

  

Contact Person: Jeton Salihu 

Contact e-Mail / Telephone 
Jeton.salihu@inter.ikea.com  
+46 701443175 

 
  

mailto:Jeton.salihu@inter.ikea.com
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2. PRODUCT INFORMATION 

2.1 General Description 

Model name: DIRIGERA 

Manufacturer: IKEA of Sweden AB, SE-343 81 Älmhult 

Model number / Marketing name: E2003 

FCC ID: FHO-E2003 

Description: Electronic product acting as central hub for IKEAs 

Home Smart products. 

Ancillary Equipment: See section 2.8 

 

 The device incorporates three separate pre-certified modules: 

¶ Murata LBEE5ZZ2AW (FCC ID: VPYLBEE5HY1MW) for WLAN 2.4 GHz 802.11 b/g/n,  

WLAN 5GHz 802.11 a/n/ac and Bluetooth Low Energy 

 

¶ Silicon Labs MGM210L ñNo. 1ò (FCC ID: QOQMGM210L) for ZigBee 802.15.4 

 

¶ Silicon Labs MGM210L ñNo. 2ò (FCC ID: QOQMGM210L) for Thread 802.15.4 

 

Each module uses its own built-in antenna 

2.2 Device Characteristics 

Type of Power Supply USB Power Supply (via AC/DC Adapter) 

Nominal Supply Voltage 120V or 230V AC (Adapter)  / 5V DC (USB) 

Supply Voltage Range 100-240V AC  

Operating Temperature Range 0ºC - 40 ºC 

Operating Air Humidity Range - 

Highest Internal Frequency Source 5825 MHz 

 

2.3 Test Samples 

EUT # EUT ID Description Used For: 

1 A002959287-026 Standard Sample Radiated Emissions 
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2.4 Wireless Technologies and Bands Supported by the EUT 

Technology Band Frequency Range (Tx) 
Evaluation 

Performed* 

WiFi 802.11 b/g/n 

(LBEE5ZZ2AW) 
2.4 GHz 2412 MHz - 2462 MHz NO 

WiFi 802.11 a/n/ac 

(LBEE5ZZ2AW) 
5 GHz 

5180 MHz - 5240 MHz 

5260 MHz - 5320 MHz 

5500 MHz - 5720 MHz 

5745 MHz - 5825 MHz 

YES 

BlueTooth Low Energy 

(LBEE5ZZ2AW) 
2.4 GHz 2402 MHz ς 2480 MHz NO 

ZigBee 802.15.4 

(MGM210L No.1) 
2.4 GHz 2400 MHz ς 2483.5 MHz YES 

Thread 802.15.4 

(MGM210L No.2) 
2.4 GHz 2400 MHz ς 2483.5 MHz YES 

*This statement refers only to this report. Other wireless technologies may be covered by other reports. 

2.5 Antenna Information 

Technology Band 
Number of 

Antennas 
Antenna Type(s) Gain 

WiFi 802.11 a/b/g/n/ac 

BlueTooth Low Energy 

(LBEE5ZZ2AW) 

2.4 GHz 

 

5 GHz 

1 Monopole 

0.10 

 

-0.40 

ZigBee 802.15.4 

(MGM210L No.1) 
2.4 GHz 1 Inverted F PCB Trace 0.50 

Thread 802.15.4 

(MGM210L No.2) 
2.4 GHz 1 Inverted F PCB Trace 0.50 

 

2.6 Simultaneous Transmission Capabilities 

Active Technologies Bands Active Modules 

WiFi 802.11 a/n/ac 

+ 

ZigBee 802.15.4 

5 GHz 

 

2.4 GHz 

(LBEE5ZZ2AW) 

+ 

(MGM210L No.1) 

WiFi 802.11 a/n/ac 

+ 

Thread 802.15.4 

5 GHz 

 

2.4 GHz 

(LBEE5ZZ2AW) 

+ 

(MGM210L No.2) 

 

Except for the two cases listed above, no other simultaneous transmission capabilities are supported by the 

device. It is not possible for the device to send on any two 2.4GHz technologies simultaneously, and there is no 

situation where all three modules are active simultaneously. The LBEE5ZZ2AW module cannot transmit for 

Bluetooth simultaneously with any WLAN configuration. 




























